t ¢ 22” Self Propelled Rotary Mower

“WRSP 22Z GP
CERSP 22Z CENTRAL PARK
CHRSP 22Z LAWN MASTER
- LERSP 22Z LEACHMERE
LIRSP 22Z LINDSLEY
-LRSP 22Z LAWN LION




Index Part ‘
No. No. Description
1 026740 Deck 22" Self Propelled
2 026807 Shroud - Steel ®
3 027185  Trailing Shield Assembly *
4 030049 Blade - 22" Flat
5 Wheei Assembiies® .
040352 Wheel - 7" Plastic Gray Cog
040761 Wheel - 7" Plastic White Cog
040220 Wheel - 8" Plastic Gray Cog
040741 Wheel - 8" Plastic White Cog
040634  Wheel - 8" Steel White Cog
040683  Wheel - 8" Steel Gray Cog
€ 050500 _ Control Cable - Engine/Blade
7 050385 Control - Throttle
050435  Control - Throttle Steel
8 050476 Controi - Ground Drive
8 071050 Handle - Lower
10 071076 Handle -Upper
071084 Handle - Upper with Cushion Grip ®
11 090118  Wheel Lever - Hgt Adj
12 090191 Setting Lever LH Rear
13 090209  Setting Lever RH Rear
14 090241 Setting Lever LH Front
15 090258  Setting Lever RH Front
16 090514 Back Plate - RH Front LH Rear
17 080522 Back Plate - LH Front RH Rear
18 101519 Baffle - Rear Standard (Front Optional)
19 101246  Reinforcing Washer
20 101345 Pivot Bracket Assembly
21 103929 Pivot Bracket - Self Propelled
22 103937 Lower Cable Mounting Bracket
23 104695  Control - Engine/Blade Ground Drive Crossbar *
24 105114 Drive Shaft
25 105221 Handle Bracket - RH
26 105239 Handle Bracket - LH
27 110130 Plastic Tip - Setting Lever
28 110221 Chute Deflector Assembly *
29 110379 Cable Tie
30 110411 Chain Guide - LH
31 110429  Chain Guide - RH
32 110494 O-Ring @
33 111112 Oil Fill Tube e
34 111120 O-Ring ®
35 120014 Gas Guage ¢
36 123000 Drive Cover Mtg Bracket
37 124990 Drive Cover Assembly
38 124842 Connect Rod Assembly - 8" Wheels ®
125252 Connect Rod Assembly - 7" Wheels
39 125237 Qil Dip Stick And Cap ¢
40 133231 Blade Adapter
41 130294 Chain Link
42 130302 Torsion Spring LH
43 130310  Torsion Spring RH
44 130484  Pin Link
No. 194752

22” Self Propelled Rotary Mower

WRSP 22Z GP

CERSP 222 CENTRAL PARK
CHRSP 22Z YARD MASTER
LERSP 22Z LEACHMERE
LIRSP 22Z LINDSLEY
LRSP 22Z LAWN LION

Index Part

Grass Catcher Model GC-6A

No. No. Description

45 130492 Spring Clip

46 131888 Roller Chain #65 - %. 57 Pitch -
47 132951 Spring Overtravel

48 = 142661 Decal - Trailing Shield

49 144063 Decal - C.P.S.C. Danger

50 144204 Decal - Blade Warning/Rating Plate
51 144816 Decal - C.P.S.C. Blade Safety
52 144899 Decal - Starting Instructions

§3 . 150011 Carriage Bolt %-20 x %

54 150045 Hex Head Bolt 5/16-18 x 1-%
55 150060 Wheel Bolt -Rear

56 310151 Nylock Nut 5/16-18

57 150201 Curved Washer 5/16

58 150235  Wingnut 5/16-18

§8 150276  Woodruft Key #6

60 106336 Washer - Blade Adap.

61 150318 Cable Clamp

62 150623 Self Tap Screw #10 x %

63 150722 “E" Ring

64 150730 Wheel Bolt - Front

65 150862 Blade Bolt

66 150896  Shoulder Bolt - Height Adjuster
67 -150938 Hex Washer Head Bolt #10-24 x 1
68 150946 Hex Washer Locknut #10-24

69 151555 Washer Flat %

70 151613 Hex Head Bolt #10-32 x %

71 151928 Curved Head Bolt 5/16-18 x 2-%
72 151944 Oval Head Bolt #10-24 x 2

73 151985 Hex Nut #10-24

74 152074 Rope Stop

75 152082 Shoulder Screw - QOil Dip Stick e
76 150433 Hex Head Bolt %-20 x 2"

77 152181 Retaining Screw - Crossbar

78 152199 Self Tap Screw #6 x %

79 152207 Locknut Acorn %-20

80 152215 Rope Guide

81 170142 Sprocket - 8 Tooth

82 170266 Drive Cog

83 -~ 170555 ' Bronze Bearing

84 170605 Spacer - Connect Link

85 326348 Spacer - Pivot Bracket

86 715011 Hitch Pin #3

87 715037 Keps Nut %-20

88 715045  Hex Head Bolt %-20 x %

89 715078  Whizlock Nut %-20

90 715086 Locknut %-16

91 715193 Roll Pin 3/16 x 1

92 715326 Hex Head Bolt %-16 x 1

93 715334 Keps Nut #10-24

94 715367 Hex Head Bolt #10-24 x %

85 715409 Disc Spring Washer %

96 715508 Locknut %-20

97 816033 Pop Rivet %4

NOTE: PARTS ARE RIGHT OR LEFT HAND AS VIEWED FROM THE OPERATOR POSITION.

o INDICATES OPTIONAL EQUIPMENT

27




